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Development of Aluminum Alloy Sheets for Automobil
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Table 1. Trend of aluminum application to body panel
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A 2= 3] A} a2 7 E A % A =B
q = Porsche 928 Hood, Fender, Door AC120(6016), Al-Mg-MnZ7l
- Benz 420SEC Hood, T/Lid Al-Mg-Mn#Al
o544 Ferrari BlZE| 2Al | Hood, Rear Fender AC120, 50007
HE FHeETha Quter panel 500071, 60007
AC Cobra Cobra Front outer panel 50007
e = Land Rover iz Z EFender 50007
760GLE Hood, Sun roof 500071, 60007
24 Volvo 740GTE Hood 500071, 60007
440 Door 500041, 60007
Mazda APHURXT7 Hood 50007 (600071
Nissan Fair lady Z Hood 50004
L Sky Line | Hood, Front Fender 50007
Honda NSX All body 500071, 60007

Table 2. Future subjects in Al alloy application for automobil
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Table 3. Chemical composition of imported materials (Unit : wt%)
Specimen Si Fe Cu Mn Mg . Cr Zn Ti Al

n—o 0.04 0.05 0.09 0.23 510 0.01 0.01 0.04 Bal.
-0 0.06 0.09 0.36 0.16 4.70 0.05 0.01 0.04 Bal,
I3-0 0.07 0.10 - 0.02 5.60 0.01 - 0.01 Bal.
4—T4 011 012 0.19 - 456 0.04 0.01 0.01 Bal.
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Fig.1 The tensile properties of imported mate-
rials with longitudinal direction.

Fig.2 The tensile properties of imported mate-
rials with transverse direction.
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Fig.3 The tensile properties of imported mate-
rials with 45° direction.
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Fig.4 Optical microstructures of imported materials.

(Unit - wt%)

Table 4. Chemical composition of manufactured slab by DC casting
Specimen Si Fe Cu Mn Mg Cr Zn Ti Al
KA 0.05 0.07 0.07 001 7.07 0.01 053 0.01 Bal.
KB 0.03 0.14 0.09 0.01 6.85 0.02 0.50 0.01 Bal
KC 0.04 012 0.56 0.01 691 0.02 0.76 0.01 Bal,
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Fig.5 The Erichsen test results of imported ma-
terials.
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Fig.6 SEM fractography of imported materials with longitudinal direction
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Fig.7 The tensile properites of Al-7% Mg alloys
with longitudinal direction.

Fig.8 The tensile properites of Al-7% Mg alloys
with transverse direction.
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Fig.9 Optical microstructures of Al-7% Mg alloys.
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Fig.10 The Erichsen test results of Al-7%
alloys.
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Fig.11 SEM fractography of Al-7% Mg alloys with longitudinal direction.
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